



TEST CERTIFICATE

We hereby verify that the under mentioned product complied with the requirements in the UN Manual of Tests and Criteria, Part III, Subsection 38.3, sixth Edition and US DOT 49CFR 173-185.

Report reference number... : **HCT-BA-2009-RE015**

Applicant..... : **BNTECH Co., Ltd.**
A-1308 Woolim Lion`s Valley II, 14, 45beon-gil, Sagimakgol-ro,
Jungwon-Gu, Seongnam-Si, Gyeonggi-Do, Korea

Name of product..... : **Rechargeable Li-ion Battery Pack**

Model / type designation ... : **FB01**

Ratings..... : **3.6 V, 3 400 mAh, 12.24 Wh**

Test standard..... : **ST/SG/AC.10/11/Rev.6/Amend.1**
Recommendations on the Transport of Dangerous Goods: Manual of
Tests and Criteria, Part III, Sub-Section 38.3 Lithium metal and
lithium ion batteries

Test laboratory : **HCT Co., Ltd.**
74, Seoicheon-ro 578beon-gil, Majang-myeon, Icheon-si, Gyeonggi-
do, Korea

Test items and Results	Test T.1:	Altitude simulation	Pass
	Test T.2:	Thermal test	Pass
	Test T.3:	Vibration	Pass
	Test T.4:	Shock	Pass
	Test T.5:	External short circuit	Pass
	Test T.7:	Overcharge	Pass

Date of issue : **September 18, 2020**

Jae-Ho Jang
Technical Manager, Safety Team

HCT CO., LTD.

